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DESCRIPTION : TWO(2) PIECES OF SUBMITTED CUTTING SAID TO BE WEBBING.

BUYER"S NAME
ITEM 1 #1 2Z’BLACK POLYESTER SEAT BELT WEBBING,
#2 2"BLACK POLYESTER 55105 WEBBING

TEST CONDUCTED : AS REQUESTED BY THE APPLICANT, FOR DETAILS PLEASE SEE ATTACHED PAGES.

PREFARED AND CHECKED BY AUTHORIZED BY

FOR FITI FOR FITI
SeomReun Sang yd for G
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QUALITY MANAGER PRESIDENT

# Report Verification No.:

("fou can see the authenticity of your test report through the above "Report Verification Mo." at FITI homepage.)

2-DOCUMENT SERVICE

The test results contained In this eport are limited o results on the sample(s) Mat is provided by chent and are not necessanly Indlcative of rEpresenttive
of the quailies of the |of from which the sampiss) was Bken or of all products. Resuts contained In this repaort are not based on Me qually carfieation
of sampie by the FITI quailty certitcation program unless spacfically equested by Me clant. Further usa of e results of this repor s prohibited uniess
allowed under 3 saparats agreement sat forth In an oMcal document that |5 estanishad batwean the cliant gentfiad on this lefer and he FITL

This fesst report s IMeievant to KOLAS aconedtation.
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01. TENSILE STRENGTH ( FS 4108 :1978): N
| #1 | #2
| 30 040 | 15 150

02. FLAMMABILITY { FAR PART 25 APP.F PART | (b)(5) HORIZONTAL TEST- CRITERIA : 25.853(a) &
APPENDIX F PART I (a){1){iv}) )

| #1
TEST SPECIMEN NO. | 1 2 3
LENGTH OF BURNT PORTION(cm) 0.0 0.0 0.0
BURNNING TIME(s) 0 0 0
BURN RATE(cm/min) 0.00 0.00 0.00
AVERAGE BURN RATE VALUE{cm/min) 0.00
CONCLUSION BASED UPON THE RESULTS, THE SUBMITTED SAMPLE
MEETS PERFORMANCE REQUIREMENTS AS STATED IN
FAR 25.853(a) & APPENDIX F PART I (a)(1)(iv)
HORIZONTAL FLAMMABILITY TEST.

| #2
TEST SPECIMEN NO. | 1 2 3
LENGTH OF BURNT PORTION(cm) 00 0.0 0.0
BURNNING TIME(s) 0 0 0
BURN RATE(cm/min) 0.00 0.00 0.00
AVERAGE BURN RATE VALUE(cm/min) 0.00
CONCLUSION BASED UPON THE RESULTS, THE SUBMITTED SAMPLE
MEETS PERFORMANCE REQUIREMENTS AS STATED IN
FAR 25.853(a) & APPENDIX F PART I (a)(1)(iv)
HORIZONTAL FLAMMABILITY TEST.

MOTE) REQUIREMENT : AVERAGE BURN RATE VALUE - NOT EXCEED 6.35 cm/min
TEST WAS CONDUCTED ONLY IN THE ORIGIMAL STATE BY THE CLIENT'S REQUEST.
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The test results contained In fis report are Imitad (o resulis on Me sampie(s) that is provided by dlent and are nod necessanly Indicaive o represantaive
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03. FLAMMABILITY { FAR PART 25 APP.F PART | (b){4) 12 SECOND VERTICAL TEST
- CRITERIA : 25.853(a) & APPENDIX F PART I (a)(1)(i) )
| #1 | #2

AS RECEIVED | + | 2 | 3 |[ac | 1 | 2 | 3 |aAvG
AFTER FLAME TIME(s) 2 1 2 2 15 12 15 14
BURN LENGTH(mm) 20 15 13 16 62 60 52 58
FLAMING TIME OF DRIPPINGS(s)f 0 0 0 0 0 0 0 0

BASED UPON THE RESULTS,
THE SUBMITTED SAMPLE MEETS
PERFORMANCE REQUIREMENTS
AS STATED IN FAR 25.853(a)

& APPENDIX F PART [ (a)(1)(i)

CONCLUSION

BASED UPON THE RESULTS,
THE SUBMITTED SAMPLE MEETS
PERFORMANCE REQUIREMENTS
AS STATED IN FAR 25.853(a)

& APPENDIX F PART | {a)(1)(i)

12 SECOND VERTICAL 12 SECOND WERTICAL
FLAMMABILITY TEST. FLAMMABILITY TEST.
NCOTE) ACCEPTANCE CRITERIA
o AVERAGE BURN AVERAGE FLAMING TIME OF
AVERAGE FLAME TIME LENGTH DRIPEINGS
NOT EXCEED 15 SECONDS. NOT EXCEED 152.4 mm NOT EXCEED 3 SECONDS.

THE TEST WAS CONDUCTED ONLY ONE WAY DIRECTION BY THE C

LIENTS REQUEST.

TEST WAS CONDUCTED ONLY IN THE ORIGINAL STATE BY THE CLIENT'S REQUEST.

** End of The Report **
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